
STATE OF MAINE 


DEPARTMENT OF ENVIRONMENTAL PROTECTION 


PAUL R. LEPAGE 	 AVERYT. DAY 

GOVERNOR 	 ACTING COMMISSIONER 

October 5, 2015 

Mr. Richard Knowlton 

Vice President, Operations 

Maine Water Company 

93 Industrial Park Road 

Saco, Maine 04072 

rknowlton@mainewater.com 


Transmitted via electronic mail 
Delivery confirmation requested 

RE: 	 Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0000035 
Maine Waste Discharge License (WDL) #W002524-5S-D-R 
Reissued MEPDES Permit 

Dear Mr. Knowlton: 

Enclosed please find a copy of your finalized MEPDES permit and Maine WDL 

renewal which was approved by the Department of Environmental Protection. Please 

read this permit renewal and its attached conditions carefully. You must follow the 
[...]
received by the Department on or before the fifteenth (15th) day of the month following the completed 
reporting period. Electronic documentation in support of the eDMR must be submitted not later than 
close of business on the 15th day of the month following the completed reporting period. 



#ME0000035 PERMIT PAGE70F 8 

#W002545-5S-D-R 


SPECIAL CONDITIONS 

F. OPERATIONS AND MAINTENANCE (O&M) PLAN 

The permittee must maintain a cmTent written comprehensive Operation & Maintenance (O&M) Plan 
for the facility. The plan must provide a systematic approach by which the pe1mittee must at all times, 
properly operate and maintain all facilities and systems of treatment and control (and related 
appurtenances) which are installed or used by the permittee to achieve compliance with the conditions 
of this permit. 

By December 31 of each year, or within 90 days of any process changes or minor equipment 
upgrades, the pe1mittee must evaluate and modify the O&M Plan including site plan(s) and 
schematic(s) for the wastewater treatment facility to ensure that it is up-to-date. The O&M Plan must 
be kept on-site at all times and made available to Department and U.S. Environmental Protection 
Agency (USEPA) personnel upon request. 

Within 90 days of completion of new and or substantial upgrades of the wastewater treatment 
facility, the pe1mittee must submit the updated O&M Plan to their Department inspector for review 
and comment. 

G. PRACTICAL ALTERNATIVES ANALYSIS 

Standards for classification offi'esh swface waters, 38 M.R.S.A.§465(2)(C) states, "Prior to issuing a 
discharge license [to a Class A waterbodyj, the Department shall require the applicant to objectively 
demonstrate to the Department's satisfaction that the discharge is necessmy and that there are no 
other reasonable alternatives available. Discharges into waters ofthis classification licensed prior to 
January 1, 1986 are allowed to continue only until practical alternatives exist. " 

Upon submission of an application for permit renewal or modification, the permittee must submit 
to the Department, for review and approval, a practical alternatives analysis for the discharge from the 
permittee to the Saco River [PCS Code 34099]. 

H. REOPENING OF PERMIT FOR MODIFICATION 

In accordance with 38 M.R.S.A. § 414-A(5) and upon evaluation of the tests results or monitoring 
requirements specified in Special Conditions of this permitting action, new site specific information, 
or any other pertinent test results or info1mation obtained during the term of this permit, the 
Department may, at any time and with notice to the permittee, modify this permit to: 1) include 
effluent limits necessary to control specific pollutants or whole effluent toxicity where there is a 
reasonable potential that the effluent may cause water quality criteria to be exceeded, (2) require 
additional monitoring if results on file are inconclusive; or (3) change monitoring requirements or 
limitations based on new inf01mation. 



#ME0000035 PERMIT PAGE 8 OF 8 
#W002545-5S-D-R 

I. SEVERABILITY 

In the event that any provision(s), or part thereof, of this permit is declared to be unlawful by 
a reviewing coutt, the remainder of the permit must remain in full force and effect, and must 
be construed and enforced in all aspects as if such unlawful provision, or pa11 thereof, had 
been omitted, unless otherwise ordered by the court. 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
MAINE WASTE DISCHARGE LICENSE 

FACT SHEET 

DATE: SEPTEMBER 2, 2015 

PERMIT NUMBER: #ME0000035 

WASTE DISCHARGE LICENSE: #W002545-5S-D-R 

NAME AND ADDRESS OF APPLICANT: 
THE MAINE WATER COMPANY 
93 INDUSTRIAL PARK ROAD 
SACO, MAINE 04072 

COUNTY: YORK 

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S): 
466 SOUTH STREET 
BIDDEFORD, MAINE 04005 

RECEIVING WATER CLASSIFICATION: SACO RIVER/CLASS A 

COGNIZANT OFFICIAL CONTACT INFORMATION: 
MR. RICHARD KNOWLTON 
(800) 287-1643 
rknowlton@mainewater.com 

1. APPLICATION SUMMARY 

Application: On June 16, 2015, the Depatiment ofEnviromnental Protection (Department) 
accepted as complete for processing an application from the Maine Water Company (MWC) 
for the renewal of combination Waste Discharge License (WDL) #W002545-5S-C-R/ Maine 
Pollutant Discharge Elimination System (MEPDES) permit #ME0000035, which was issued 
on August 5, 2010, for a five-year term. The 8/5/10 permit authorized the discharge of a 
monthly average flowof0.150 million gallons per day (MOD) of filter cleaning (backwash) 
wastewater to the Saco River, Class A, in Biddeford, Maine. 

By merger agreement dated December 19, 2015 the Biddeford and Saco Water Company 
merged into The Maine Water Company. 

mailto:rknowlton@mainewater.com


#ME0000035 FACT SHEET PAGE 2 OF 14 
#W002545-5S-D-R 

2. 	 PERMIT SUMMARY 

a. 	 Terms and Conditions: This permitting action is carrying forward all the terms and 
conditions of the previous permitting action except it is: 

1. 	 Revising the monitoring and repotiing requirements for aluminum to maintain 
consistency with the requirements of other similar drinking water treatment plants; 
and 

2. 	 Revising the minimum monitoring frequency requirements for settleable solids 
based on the results of facility testing. 

b. 	 Histmy: The most current relevant regulatory actions include: 

January 8, 1979 - The US Environmental Protection Agency (USEPA) issued NPDES 
petmit #ME0000035 to the permittee for the continued discharge of filter backwash 
wastewater to the Saco River in Biddeford. The permit expired on January 8, 1984 and 
superseded the previous (initial) NPDES permit issued on February 15, 1974. 

April 11, 1991 - The Department issued WDL #W002545-59-A-R to the permittee for 
the discharge of up to 0.080 MGD of filter cleaning (backwash) wastewater to the Saco 
River in Biddeford. This licensing action superseded WDL #2545 issued on December 
14, 1983 and WDL #419 issued on March 8, 1974. 

November 18, 1996-The USEPA issued General Permit #MEG640008 to the permittee 
for the continued discharge of filter backwash wastewater to the Saco River in Biddeford. 
The General Permit required the permittee to monitor the discharge on a weekly basis, 
compile the data by calendar quatier and submit biannual reports to the USEP A Region I 
Office. 

July 24, 2001 - The permittee submitted a General Application to the Department for the 
renewal ofWDL #W002545-59-A-R. The application was accepted for processing on 
July 30, 2001 and assigned WDL #W002545-5S-B-R/MEPDES #ME0000035. 

September 13, 2003 -The Maine Legislature amended the Maine Surface Water 
Classification Program at 38 M.R.S.A. § 467(12)(A)(l0) by reclassifying the Saco River 
at the point of discharge from Class B to Class A. 

June 24, 2005-The permittee submitted, as an addendum to their 7/24/01 renewal 
application, a practical alternatives analysis to address the 2003 water quality 
classification upgrade of the Saco River. 

August 12, 2005 - The Depatiment issued WDL#W002545-5S-B-R for a five-year term. 

August 5, 2010- The Department issued WDL#W002545-5S-C-R for a five-year term. 

December 19, 2013 - By merger agreement the Biddeford and Saco Water Company 
merged into The Maine Water Company. 



#ME0000035 FACT SHEET PAGE3 OF 14 
#W002545-5S-D-R 

2. 	 PERMIT SUMMARY (cont'd) 

June 16, 2015 - The permittee submitted a timely and complete application to the 
Department for renewal of the August 5, 2010 MEPDES pe1mit. The application was 
accepted for processing on August 14, 2014, and was assigned WDL W002545-5S-D-R I 
MEPDES #ME0000035 I. 

c. 	 Source Description: The MWC operates a municipal drinking water treatment plant on 
South Street in Biddeford, Maine, to supply potable water to approximately 14,500 
residential and commercial customers in the cities of Biddeford and Saco and the towns of 
Old Orchard Beach and a portion of Scarborough (Pine Point area). The MWC also sells 
water on a wholesale basis to the Kennebunk, Kennebunkport and Wells Water District. A 
map showing the location of the treatment facility is included as Fact Sheet 
Attachment A. Original construction of the facility was completed in 1936 and the current 
design capacity of the plant is 13.0 MGD. Currently, the permittee extracts and treats 
approximately 5.5-6.0 MGD of water from the Saco River. 

The MWC utilizes two low-lift intake pumps to convey water from the river to the 
treatment facility. Prior to entering the facility, the MWC injects alum to assist in color 
removal, sodium aluminate (during winter months and during periods of excessive river 
turbidity) to enhance color removal, lime for pH adjustment, and a polymer (when 
necessary) to enhance flocculation. The pretreated water is pumped to a two-cell 
flocculation basin that consists of two (2) two-stage flocculation zones and turbine-style 
mixers. Each cell has a capacity of approximately 134,000 gallons. (This treatment unit 
was created in calendar year 2000 from the pre-existing, baffled flocculation basin and a 
portion of the pre-existing sedimentation basin.) The water continues to a 1.1 million 
gallon sedimentation basin with a designed retention time of approximately 1.5 to 2 hours. 
After settling, the water is treated with gaseous chlorine to a residual concentration of 
approximately 1 part per million (ppm) for disinfection and with a filtration aid polymer. 
The water is equally-distributed to a filter train consisting of six (6) dual media 
anthracite/sand) rapid sand filters. The surface area of each filter unit is 441 square feet and 
the total surface area of all filters is 2,646 square feet. Filtered water is treated with 
gaseous chlorine to a residual concentration of approximately 1.5 ppm and with a 
corrosion inhibitor before entering two (2) clearwells with a total combined capacity of 
400 ,000 gallons. Water is treated in line with hydroflurosilicic acid for consumer dental 
protection, with ammonia to convert free chlorine to chloramine (NH2Cl) and lime to 
adjust the pH as the finished water is pumped to the distribution system. 

The MWC generates wastewater during daily filter cleaning procedures that are 
performed to maintain treatment system efficiency and during the continuous removal of 
accumulated solids from the sedimentation basin. 

d. 	 Wastewater Treatment: The MWC performs filter cleaning cycles during each operating 
day and the number of cleaning cycles varies depending on the turbidity of the source 
waters. The turbidimeters that monitor filter performance are located on the filter effluent 
piping. The MWC repmied that they perform a maximum of six ( 6) filter cleaning cycles 
per day (each filter cleaned once) and a minimum of three cycles per day. 



#ME0000035 FACT SHEET PAGE4 OF 14 
#W002545-5S-D-R 

2. PERMIT SUMMARY (cont'd) 

Each filter cleaning cycle generates between 10,000 and 18,000 gallons of wastewater 
and requires between 15 and 35 minutes to complete. The filters are taken offline and 
cleaned independently. The permittee utilizes finished water that has been returned to the 
plant from one of the distribution system lines to complete filter cleaning cycles. Water 
used for filter cleaning is stored in an elevated backwash tank and then flows by gravity 
to the filter being cleaned. All wastewater generated during cleaning cycles is conveyed 
directly to a 600,000-gallon sedimentation lagoon for settling prior to discharge. 
Discharge occurs when the production ofpotable water has ceased for the day (usually 
between 7pm and 1 Opm). The lagoon drain is then opened and supernatant drains from 
the lagoon into the Saco River until Sam the next morning. A schematic of the potable 
and wastewater treatment processes is included as Fact Sheet Attachment B. 

The treatment plant operator initiates filter cleaning cycles by closing the influent valve 
and allowing the remaining water to filter down through the filter media. The filter 
effluent valve is closed when the water level over the filter reaches a point approximately 
three inches above the surface of the filter media. After the filter effluent valve is closed 
completely, the air scour blower is started and run for four minutes. After most of the 
entrained air has been released from the filter bed, the backwash influent valve is opened 
as is the drain valve and finished water either from the distribution system or from the 
backwash tank is forced up though the filter bed for approximately 3 to 5 minutes at 
average rates of approximately 3,000 to 4,000 GPM during a high rate upflow backwash 
sequence. This sequence generates approximately 12,000 gallons of wastewater. 
Following the backwash, the permittee performs a 5 to 30-minute filter-to-waste 
sequence using finished water, which generates up to approximately 3,000 gallons of 
wastewater. The filter is brought back into production mode by closing the backwash and 
drain valves and opening the influent valve. Wastewater generated during the backwash 
and filter-to-waste sequences is conveyed to a 600,000-gallon sedimentation lagoon prior 
to discharge and supernatant is conveyed to the outfall pipe on an intermittent basis. 
Installation of the air scour blower was completed by permittee on June 13, 2005. Use of 
the air scour blower has significantly reduced the quantity of water used during filter 
backwash procedures and quantity ofwastewater generated from filter cleaning activities. 

Wastewater (supernatant) from the lagoon is conveyed to the Saco River in Biddeford via 
a 30-inch diameter discharge pipe identified as, "30" [30-inch] Sewer Outflow" on Fact 
Sheet Attachment B. Compliance samples are collected from the 30-inch outflow pipe. 
The discharge is intennittent and is manually controlled. The outfall pipe terminates on 
the shore of the Saco River between the top of the embankment and the mean highwater 
elevation. Therefore, the Department considers this a bank discharge that does not 
achieve complete and rapid mixing with the receiving waters. The lagoon also has a drain 
and an overflow pipe. In accordance with Special Condition C of this permit, the 
permittee is only authorized to discharge from Outfall #001. 

The MWC also generates wastewater during the removal of settled solids (sludge) from 
the sedimentation basin. The pennittee utilizes a suction sludge removal system that 
conveys accumulated solids from the bottom of the sedimentation basin to the lagoon. 



#ME0000035 FACT SHEET PAGE 5 OF 14 
#W002545-5S-D-R 

2. PERMIT SUMMARY (cont'd) 

The MWC estimates that between 10,000 and 30,000 gallons of wet sludge are pumped 
to the lagoon.each day. Settled solids are removed from the lagoon once every tlu·ee years 
and are transpo1ied to an on-site, approximately 250,000-gallon, freeze-thaw solids 
storage area. Discharge associated with the freeze-thaw storage area goes tlu·ough an 
underdrain and into the lagoon. The MWC is not required by State law to obtain a 
pennit for the storage of the solids as long as they remain stored and unburied on the 
permittee's prope1iy. 

Sanitary wastewater is collected in a holding tank that is pumped out by a local septage 
hauler twice per week. 

3. CONDITIONS OF PERMIT 

Conditions oflicenses, 38 M.R.S.A. § 414-A, requires that the effluent limitations prescribed 
for discharges, including, but not limited to, effluent toxicity, require application of best 
practicable treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the 
receiving waters attain the State water quality standards as described in Maine's Surface 
Water Classification System. In addition, 38 M.R.S.A. § 420 and 06-096 CMR 530 require 
the regulation of toxic substances not to exceed levels set forth in Swface Water Quality 
Criteria for Toxic Pollutants, 06-096 CMR 584 (last amended July 29, 2012), and that ensure 
safe levels for the discharge of toxic pollutants such that existing and designated uses of 
surface waters are maintained and protected. 

4. RECEIVING WATER QUALITY STANDARDS 